‘m\"‘“—{‘\
Q AN = aww)
P-— < ‘!\m Q) @

\_\ e

®

A
G
AN

4

PG87603

NO. DESCRIPTION NO. | DESCRIPTION

1 BoltM6 x 12 38 Screw M5 x 6

2 switch 39 Fuel meter assy

3 Control panel 40 Bolt M6 x 25

4 AC Receptacle 41 Washer ©6

5 Volt meter 42 rubber

6 Breaker 43 Rubber tube

7 Receptacle 44 Clip

8 terminal 45 valve

9 case 46 Rubber tube

10 Bolt M5 x 10 47 Screw M5 x 10

1" Generator end cover 48 Diaphragm assy.

12 terminal 49 Packing

13 Bolt M6 x 10 50 Stay assy.

14 AVR 51 grommet

15 Brush assy 52 carburetor

16 End cover 53 Carburetor insulator
17 Flange boltM6 x 179 54 Carburetor insulator packing
18 Stator cover 55 Bolt

19 Flange boltM10 x 1.25 x 265 | 56 Air cleaner stay

20 Stator assy. 57 Air cleaner case comp
21 Rotor comp 58 Air cleaner seal

22 cover 59 Nut M5

23 Crankcase cover 60 separator

24 O-Ring 61 element

25 oil filler cap 62 Air cleaner cover comp
26 Engine 63 Control assy

27 Frame rubbet 64 Bolt

28 Nut M8 65 Muffler gasket

29 Bottom rubber 1 66 Ex pipe

30 frame 67 Bolt M8 x 25

31 Bottom rubber 2 68 muffler

32 Clip 69 Muffler inner protector
33 Fuel tube 70 Muffler life protector
34 Fuel cock 71 Muffler outer protector
35 Fuel tank 72 Bolt M8 x 20

36 Fuel filter 73 muffler_stay

37 Fuel tank cap 74 Nut M6

RU070524-1




